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1. SUMMARY
L1 The fire resistance test was conducted in accordance with the stenderd for
fire tests of door assemblies. UL10B (excepted hose stream test)

1.2 Furnace temperature was controlled in accordance with the standard time/tem|
perature curve specified in  ULIOBJ{ See Appendix 2)

1.3 To measure the average temperature, four thermocouples were placed on)
unexposed surface of the test specimen.l See Appendix 3)

1.4 The pressure within the furnace measured at the top of the specimen was
controlled tn be maintsined as zero.( See Appendix 4)

2. TEST RESULTS

2.1 The actual time/temperature curve is shown in Appendix 2.

The percentsge difference in the arens under the standard lime/temperature]
curve and actusl limeMemperature curve is shown in Appendix 2-A. Thel
percentage difference satisfied the tolerance for the percentage difference off
uL1os.

2.2 The unexposed surface temperatures of the door assembly pair were
messured and recordec. the sverage unexposed surface temperaturs rise

measured after 30 min of fire of exposure, was 223T.( See Aopendix 3)

2.3 There was no crack. no flaming on the unexposed face of the specimen
during the test. ( See Appendix §)
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APPENDIX

1. Drawing of test specimen
A Construction Drawing & Material of test specimen
B. Drawing of locstion

2. Heating temperature
A. Measured hesting temperature table

B. Fi i curve

3. Unexposed Face Temperature Risc

A, Unexposed face temperature table

B. Tée time cuirve

4. Furnace pressure curve

6. Observation

6. Test Paotographs -~
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B. Drawing of measurement location
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(Dimension :
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Appendix 3. Face Rlsa
A. Unexposed face tempernture table
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B. Temperature-time curve
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Timatmin}

Observation

00:00 | Tost stared

00:17 | Tha test specimen began to be bent lowsd the fumecs.

00:37 whole specimen unexposed surface getting dark

01:18 | The teat apecimen bogan to be red hot

02:00 | The test was terminated.
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0603 | Sight smoke bagan ko be reXased om the (0o of he test specimen.
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_Test photography
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